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        Diamatic 05 /201 3 ƀ This document is not contractual ƀ Design and technical specifications may be subject to changes  

SERVICE MANUAL Diamatic 555  
VERSION 1.7  

From serial number 21853 B and up.  
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1. Tools &  Accessories  
 

 
 

 
 
 

 
 
 
 
 
 
 

 
 
 
 

 
 

 
 
 
 
 
 
 

 
 
 
 

 
 

 
 
 
 

 

 

 

 

 

 

 

 
 
 
 

 
 

See the service manual for all spare parts and  visit our website  for the complete list of  all accessories, 
grinding tools, polishing pads and bush hammers.  

 

E07185-1 
DIAMAG  

ADAPTER PLATE 

Ø185 MM  

BG707321 #18 - 20 

BG707322 #30 - 40 

BLUE GRINDING WING 

 

BG707311 #18 - 20 

BG707312 #30 - 40 

BG707313 #60 - 80 

BG707314 #120 - 150 

GREEN GRINDING WING 

 

BG707301 #18 - 20 

BG707302 #30 - 40 

BG707303 #60 - 80 

BG707304 #120 - 150 

RED GRINDING WING 

 

BG707341-2 #30 - 40 

BLACK GRINDING WING 

 

E10691 
DIAMAG  

ADAPTER PLATE 

WINGS PCD 

Ø185 MM  

 

BG200997-1/SET 
PCD GRINDING WING  

BG200999-1/SET 
PCD GRINDING WING 2 X 1/4  

BG200995-1/SET 
PCD GRINDING WING 1 X 1 

 

E07459 
ROTARY PLATE ONLY Ø185 MM  

 

E07460 PLATE Ø185 MM  

 COMPLETE WITH BUSH HAMMER 

ROLLERS 

 

BG300118-1 PLATE Ø185 MM  

 COMPLETE WITH STAR WHEELS 

 

E09119-2H 
BUSH HAMMER ROLLER 

Ø50 MM  

BG300109 
CUTTER WHEEL 

Ø50 MM  

 

BG185001 #40   #1 - orange  

BG185002 #100   #2 - Black  

BG185003 #200   #3 - Blue 

BG185004 #400   #4 - Red 

BG185005 #800   #5 - White  

BG185006 #1500  #6 - Yellow  

BG185007 #3000  #7 ð Green  

 

POLISHING PADS Ø185 MM 

BG185M004 #400

 #4  

BG185M005 #800

 #5  

BG185M006 #1500

 #6  

BG185M007 #3000

 #7  

 

MAINTENANCE PADS Ø185 MM  

005014SR 
10 M SUCTION HOSE 

Ø76 MM  

E09399/FINE 
VELCRO PLATE 

 Ø185 MM  

For Polishing pads  

 

E09399/COARSE 
VELCRO PLATE  

Ø185 MM  

For Maintenance 

pads  
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2 . Spare parts  
 

Fig. 01  Frame complete  

 



  

 www.diamaticusa.com   5  

 

Frame comple te  
 

 

 

 

 
 

Item Part number Description  Remarks Qty. 

1 BG005841_7 Tube cap round  2 

2 E11229_RD Steer handle  1 

3 BE0721 Knob M10  2 

4 BE0191 M6x50 hexagon socket head bolt DIN 912 4 

5 BG11760 Deadman switch  1 

6 BG11758 Cord for deadman switch  1 

7 BG11759 Key for deadman switch  1 

8 E11227 Unlocking handle  1 

9 BE0702 M8x40 eye bolt  2 

10 E11284 M12x22 Resilient pressure piece  1 

11 E11226 Deadman switch cover  1 

12 BE0653 Hook  2 

13 E07008 Chain (11links)  1 

14 E11222 Hose arm  1 

15 E11228 Handle mounting shaft  1 

16 E10853 Electrobox 5,5kW 1x230V  1 

 E12458  Electroset 1x230V 5.5kW Keypad 1 

17 BG11920/32 Electrical inlet 32A  1 

18 E11217 Electrobox bumper strip  1 

19 E11236 Wheel shaft - BMG  2 

20 BE0097 Starlock ring diam.20 with cap  2 

21 E01491 Wheel  2 

22 E11231 Diamatic logo red  2 

23 E11059_RD 555 logo red  2 

24 BE0040 M10x30 bolt  2 

25 E11215 Right side of frame  1 

26 E11230 Bottom electrobox bracket  1 

27 E11218 Stiffening shaft  3 

28 E01492 Megi bush  2 

29 E11119 Spring lock 5mm  2 

30 E11121 Hinge bolt  2 

31 E11216 Left side of frame  1 

32 E11235 Front cover Diamatic  1 

33 E11219 Handle mounting bracket  1 

34 BE0702 M8x40 eye bolt  2 

35 E11220 Locking shaft  1 

36 E09237 Spring 14, 8x64x2,0  2 

37 E10380 Push strip  1 

38 E11221 Main handle  1 

39 E11224 Control box cover  1 

40 E11124 Hinge 40x40  1 

41 E06861 Operating box complete Star/delta 1 

 E07882 Operating box complete Speed control 1 

E01543 Emergency stop   

E00360 Signal light red complete   

E01318 Start button   

E01323 Left/right switch   

E05130 Make contact (green)   

 E05131 Potentio meter complete  (speed switch)   

42 999-9156 Pipe clamp set  2 
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Fig. 01.2   Handle complete  for Keypad  

 
 
 

 

 
 
 
 


